PRODUCT MONOGRAPH

SLO-POT

Slow-Release Potassium Chloride Tablets

(600 mg)

Potassium Supplement

Biomed 2002 Inc. 5950, Côte de Liesse, Suite100 Ville Mont-Royal Québec H4T 1E2

Control # 177869

Date of preparation: September 30, 2014

PRODUCT MONOGRAPH

SLO-POT

Slow-Release Potassium Chloride Tablets

(600 mg)

Potassium Supplement

ACTION:

Potassium ions participate in numerous essential physiological processes including the maintenance of intracellular tonicity, the transmission of nerve impulses, the contraction of cardiac, skeletal, smooth muscle and the maintenance of normal renal function. (See PHARMACOLOGY). Depletion may occur whenever the rate of potassium loss through renal excretion and/or loss from the gastrointestinal tract exceeds the rate of potassium intake. SLO-POT provides a controlled release, over a period of 4-5 hours, of potassium chloride from a wax matrix, thereby minimizing the possibility of producing high localized concentration of potassium within the gastrointestinal tract.

INDICATIONS:

SLO-POT (potassium chloride) is indicated for the treatment of potassium depletion in patients with hypokalemia and metabolic alkalosis and for the treatment of digitalis intoxication.

SLO-POT is also indicated for the prevention of potassium depletion when the dietary intake of potassium is inadequate for this purpose.

The prophylactic administration of potassium ion may be indicated in patients receiving digitalis and diuretics for the treatment of congestive heart failure and hepatic cirrhosis with ascites. SLO-POT may be indicated in selected hypertensive patients on long-term diuretic therapy, hyperaldosteronism states with normal renal function, the nephrotic syndrome and certain diarrheal states.

CONTRAINDICATIONS:

SLO-POT (potassium chloride) is contraindicated in renal impairment with oliguria or azotemia, untreated Addison's disease, hyperadrenalism associated with adrenogenital syndrome, extensive tissue breakdown as in severe burns, heat cramps, acute dehydration, adynamia episodica hereditaria and hyperkalemia of any etiology.

All solid dosage forms of potassium supplements are contraindicated in any patient in whom there is cause for arrest or delay in tablet passage through the gastrointestinal tract. In these instances, potassium supplementation should be with a liquid preparation.

Wax matrix potassium chloride preparations have been reported to produce esophageal ulceration in certain cardiac patients with esophageal compression due to an enlarged left atrium. SLO-POT is therefore contraindicated in such patients as well as in patients with dysphagia.

WARNINGS:

The administration of potassium salts to patients with impaired mechanisms for excreting potassium, can produce hyperkalemia and cardiac arrest.

This occurs most commonly in patients given potassium by the intravenous route but may also occur in patients given potassium orally. Potentially fatal hyperkalemia can develop rapidly and be asymptomatic. The use of potassium salts in patients with chronic renal disease, or any other condition which impairs potassium excretion, requires particularly careful monitoring of the serum potassium concentration and appropriate dosage adjustment.

Hypokalemia should not be treated by the concomitant administration of potassium salts and a potassium-sparing diuretic (e.g. spironolactone or triamterene), since the simultaneous administration of these agents can produce severe hyperkalemia. Hyperkalemia in patients with metabolic acidosis should be treated with an alkalinizing potassium salt such as potassium acetate, potassium bicarbonate or potassium citrate.

A probable association exists between the use of coated tablets containing potassium salts, with or without thiazide diuretics, and the incidence of serious small bowel ulceration. Such preparations should be used only when adequate dietary supplementation is not practical and should be discontinued if abdominal pain, distention, nausea, vomiting or gastrointestinal bleeding occurs.

SLO-POT is a wax matrix tablet formulated to provide a controlled rate of release of potassium chloride and thus, to minimize the possibility of a high local concentration of potassium near the bowel wall. While the reported frequency of small bowel lesions is very much less with wax matrix tablets (less than one per 100,000 patient years) than with enteric-coated potassium chloride (40-50 per 100,000 patient years), a few cases associated with wax matrix tablets have been reported.

If severe vomiting, abdominal pain, distention or gastrointestinal bleeding occurs, SLO-POT should be discontinued immediately and the possibility of bowel obstruction or perforation considered.

PRECAUTIONS:

Particularly in the presence of cardiac disease, renal disease or acidosis, the treatment of potassium depletion requires careful attention to acid-base balance and appropriate monitoring of serum electrolytes, the electrocardiogram and the clinical status of the patient.

SLO-POT should be administered with caution in diseases associated with heart block since increased serum potassium may increase the degree of block.

ADVERSE REACTIONS:

Small bowel lesions have been reported following the administration of potassium chloride in slow-release wax matrix tablets. The incidence is much lower than that reported for enteric-coated potassium chloride tablets (See WARNINGS).

The most common adverse reactions are nausea, vomiting, diarrhea and abdominal discomfort. These symptoms are due to irritation of the gastrointestinal tract and are best avoided by taking the dose with meals, increasing fluid intake when possible or reducing the dose. The most severe adverse effects are hyperkalemia (See WARNINGS), esophageal and gastrointestinal obstruction, bleeding or perforation (See WARNINGS).

SYMPTOMS AND TREATMENT OF OVERDOSAGE:

The administration of oral potassium salts to persons with normal excretory mechanisms for potassium rarely causes serious hyperkalemia. However, if excretory mechanisms are impaired or if potassium is administered too rapidly intravenously, potentially fatal hyperkalemia can result (See CONTRAINDICATIONS AND WARNINGS). It is important to recognize that hyperkalemia is usually asymptomatic and may be manifested only by an increased serum potassium concentration and characteristic electrocardiographic changes (peaking of T-waves, loss of P-waves, depression of S-T segment, and prolongation of the QT interval). Late manifestations include muscle paralysis and cardiovascular collapse from cardiac arrest. Should any of these manifestations occur, the administration of SLO-POT should be immediately discontinued.

Treatment measures for hyperkalemia include the following:

- 1) elimination of foods and medications containing potassium and of potassium-sparing diuretics;
- 2) intravenous administration of 300 to 500 mL/hr of 10% dextrose solution containing 10-20 units of insulin per 1,000 mL;
- 3) correction of acidosis, if present, with intravenous sodium bicarbonate;
- 4) use of exchange resins, hemodialysis, or peritoneal dialysis;
- 5) calcium gluconate.

In treating hyperkalemia, it should be recalled that in patients who have been stabilized on digitalis, too rapid a lowering of the serum potassium concentration can produce digitalis toxicity.

DOSAGE AND ADMINISTRATION:

The usual dietary intake of potassium by the average adult is 40-80 mEq per day. Potassium depletion sufficient to cause hypokalemia usually requires the loss of 200 or more mEq of potassium from the total body store.

Dosage must be adjusted to the individual needs of each patient. Prevention of hypokalemia: Typically in the range of 20 mEq per day.

Treatment of depletion: Typically in the range of 40 to a maximum of 100 mEq per day.

SLO-POT is preferably administered after meals.

The usual dosage range is 2-6 SLO-POT tablets daily. It is recommended not to exceed 12 tablets daily.

AVAILABILITY:

Each round, dark beige, sugar coated tablet, imprinted ICN S17 contains 600 mg of Potassium Chloride (equivalent to 8 mEq of Potassium).

Available in bottles of 100 and 1000 tablets.

CHEMISTRY:

Potassium Chloride

Molecular Formula: KC1 Molecular Weight: 74.55 K = 42.44%, C1 47.56%.

Description:

SLO-POT tablets are pale orange, sugar coated tablets, containing 600 mg potassium chloride (equivalent to 8 mEq) in a wax matrix.

PHARMACOLOGY:

Potassium is the predominant intracellular cation irvolved in a number of essential physiological processes, including the maintenance of intracellular tonicity and the maintenance of normal renal function.

Potassium ions assume a vital role in the maintenance of electrical excitability of nerve and muscle. Potassium also plays an important role in the genesis and correction of imbalances of acid-base metabolism

Almost all the dietary potassium is absorbed from the gastrointestinal tract. Potassium is accumulated by cells by an energy-dependent mechanism that extrudes sodium. Potassium is excreted by the kidneys and in normal conditions any amount given in excess of intracellular requirements is rapidly eliminated.

TOXICOLOGY:

Study to evaluate the ulcerogenic effect of potassium chloride in slow-release tablets in comparison with enteric-coated potassium chloride tablets and placebo was conducted in Macaca Assamensis monkeys.

Four groups of monkeys (2 males and 2 females per group) were administered one of the randomly assigned potassium formulations, orally in a divided dose of 6000 mg per day for 4 1/2 days.

Necropsy and microscopic examination of the whole gastrointestinal tract of the two groups of animals which received the slow-release potassium chloride (2 manufacturer's formulation) showed, equivalent mild lymphatic dilations and one incidence of microscopic focal ulceration at the ilial-cecal junction (SLO-POT group) and one mild focal gastric ulceration (SLOW-K group).

The animals which received the placebo showed no significant findings except for an incidental focal area of submucosal hemorrhage in one animal.

Two animals which received the enteric-coated potassium tablets showed on gross and microscopic examination a significant mucosal hemorrhage. Focal ulceration at the ilial-cecal junction was also observed.

The remaining two animals in this group had undigested tablets in the lower intestinal tract and thus may have been protected from the effects of ionic potassium.

BIBLIOGRAPHY

- 1. Barlow, C.G.: Release of potassium chloride from tablets. J. Pharm. Pharmacol. 17:822, 1965.
- 2. Modell, W., Schild, H.P., Wilson, A.: Ch. 30, The Kidneys, Applied Pharmacology. W.B. Saunders Co. 1976.
- 3. Binns, T.B.: Thiazide Potassium Chloride preparations and Lesions of the Small Intestine. Present position in Britain. Proc. Eur. Soc. Study Drug Tox. 6:31, 1965.
- 4. Potassium Salts. The Extra Pharmacopoeia, 27th Ed. 1265, June 1977.
- 5. Weiss, S.M., Rutenberg, H.L., Paskin, D.L., Zaren, H.A.: Gut Lesions due to Slow Release KCl Tablets. The New England Journal of Medicine. 296(2):111, Jan. 1977.
- 6. McMahon, F.G., Akdamar, K.: Gastric Ulceration after "Slow-K". The New England Journal of Medicine 295(13):733, Sept. 1976.
- 7. Fastner, Z.: Potassium Chloride. Side Effects of Drugs, Annual 1, Ch. 47, 385, 1977. Ed. by Dukes, M.N.G.
- 8. Robinson, B.F.: Treatment of Digitalis Intoxication. Drugs Acting on the Cardiovascular System, Ch. 17. Meylers Side Effects of Drugs. Vol. 8, 1972-1975. Ed. by Dukes, M.N.G.
- 9. Polack, B.C.P.: Potassium Chloride. Unclassified Drugs, Ch. 46, p. 1073. Meyler's Side Effects of Drugs, Vol. 8, 1972-1975. Ed. Dukes, M.N.G.
- 10. Agents used in Acid-Base Disturbances *and* Potassium and Magnesium Imbalances. Replenishers & Regulators of Water, Electrolytes & Nutrients. Ch. 51, 801-816. A.M.A. Drug Evaluation, 4th Ed. 1980.
- 11. Intravenous Anesthetics. Hyperkalemia. Replenishers and Regulators of Water, Electrolytes and Nutrients Ch. 15, 236-239. A.M.A. Drug Evaluation, 3rd Edition.
- 12. Potassium, Vitamins & Minerals Ch. 52,81. A.M.A. Drug Evaluation, 4th Ed. 1980.
- 13. Smart, G.A.: Advances in Medicine, Practitioner, 199:407, 1967.
- 14. Anderson, W.F.: Advances in Geriatrics. Practitioner, 197:494, 1966.
- 15. Wilson, G.M.: Advances in Medicine. Practitioner, 197:411, 1966.
- 16. Ozinsky, J.: Cardiac Transplantation-The Anaesthetist's View: A Case Report. S. Afr. Med. J. 41:1268, 1967.

- 17. McLachlan, E.M.: Digitalis Intoxication: Some Practical Considerations. N.Z. Med. 65:953, 1966.
- 18. Eisinger, A.: Potassium & Diuretics. British Medical Journal 2:464, 1966.
- 19. Ashby, W.B., Humphreys, J.: Potassium & Diuretics. Br. Med. J. 2:464, 1966.
- 20. O'Driscoll, B.J.: Potassium Chloride with Diuretics. Br. Med. J. 2:348, 1966.
- 21. Potassium Deficiency in Ambulant Patients. Leading Articles. Br. Med. J. 2:191, 1967.
- 22. Wynn, V.: Potassium Chloride & Bowel Ulceration. Br. Med. J, 2:1546, 1965.
- 23. Goodwin, J.F., Oakley, C.M.: Potassium Chloride & Bowel Ulceration Br. Med. J. 2:1546, 1965.
- 24. Verbov, J.L., Tunstall-Pedoe, D.S., Cooke, T.J.C.: A Comparative Study with Clorexolone, an Oral Hypotensive & Diuretic. Br. J. Clin. Pract. 20:351, 1966.
- 25. Ben-I Shay, D., Engelman, K.: Bioavailability of Potassium from a Slow-K Release Tablet. Clinical Pharmacology & Therapeutics 14(2):250-258.
- 26. Lister, R.E.: Lancet 2:794-95, 1965.
- 27. Mudge, G.H.: Ch. 35: Agents Affecting Volume and Composition of Body fluids. The Pharmacological Basis of Therapeutics, 6th Ed. 1980. Goodman, L.S. & Gilman A. Editors.
- 28. Toxicology: Comparative Ulcerogenic Study in Monkeys. Data on file at ICN Canada.